V.

ARCH CAPE SANITARY DISTRICT
BOARD OF DIRECTORS MEETING
Arch Cape Fire Hall 79729 Hwy 101
Thursday March 16, 2023

To Join Meeting by Video Link:
https://us02web.zoom.us/j/82450898403
Join by Telephone: 1-669-900-6833
Meeting ID: 824 5089 8403

. Call to Order Darr Tindall, President
Il. Public Comments Darr
lll. Agenda Approval Darr

Consent Agenda (Action) Darr
A. Approve Minutes — February 16" Regular Meeting

B. Accept February Budget and Finance Reports

C. Authorize Payment of Accounts

D. Accept Correspondence Requiring No Action

Old Business

A. Webb Lift Station Grant (Information) Curt Mcleod
B. Board position vacancies Darr
C. Budget process updates Teri / Matt

VI.

VII.

VIII.
[...]
The Arch Cape Sanitary District wastewater collection and treatment systems have sufficient
capacity to serve well beyond the 20 year planning window of this Facility Plan Update, with the
exception of the Webb Avenue Pumping Station. The treatment processes operate efficiently
and are easily able to meet permit requirements.

The following table shows the capacity of the treatment facility versus the loads observed in
2022. As can be seen, all loadings are well below the design capacity of the membrane
bioreactor facility, with the exception of Peak Day Average Flow (PDAF). However, PDAF is
easily accommodated by the 26,000-gallon surge tank ahead of the MBR basins, and PDAF in
this vacation community typically occurs in the warmer seasons of the year when the
membranes have higher capacities.

WWTF Existing Flows and MBR treatment Capacity

Design Event Existing Flows, mgd MBR Capacity, mgd (1)
Average Annual Flow 0.127 0.345
Average Dry Weather Flow (ADWF) 0.102 NA
Maximum Monthly Dry Weather 0.168 NA
Flow (MMDWF)
Average Wet Weather Flow (AWWF) 0.183 NA
Maximum Monthly Wet Weather 0.230 0.386
Flow (MMWWF)
Peak Day Average Flow (PDAF) 0.530 0.528 (2)
Peak Instantaneous Flow (PIF) 0.586 0.738

(1) At 11°C. At 15°C PDAF capacity is 15% higher at 0.609 mgd.

This Facility Plan Update was primarily prompted by the need to identify a long-term solution to
waste sludge processing, and concerns about the limited capacity and reliability of the main
pump station at Webb Avenue. Equally important, however, was the need to complete a
comprehensive inspection of the 15-year-old treatment facility to address facility maintenance
and upkeep.



Sludge production over the past few years has exceeded the capacity of their drying beds. In
recent years, the District has shipped waste sludge to the city of Seaside for processing. After
an analysis of the cost effectiveness to treat their own waste sludge, the conclusion was that
negotiating a continuing agreement with the City of Seaside was the best option for the District.
Seaside has recently expanded their sludge processing capability and has encouraged the
District work with the City.

The District’s collection system has a substantial amount of inflow and infiltration (I/1). 3,400
feet of collection system piping was inspected in 2022, identifying approximately $70,000 of
repairs that would reduce I/1. Additionally, the Capital Improvement Plan recommends as a
longer term project that the District complete inspections of the 10,900 feet of collection
system that has never been inspected.

The District has four pump stations in the collection system. All flow is routed through the
Webb Avenue Pump Station. This station is 47 years old and was last rehabilitated in 1999. This
station does not have adequate capacity or redundancy to serve the district. The loading
frequently calls for both pumps to be energized, which then provides no redundancy. Due to its
age and limitations, this station is the highest priority for improvement.

The remaining three pump stations throughout the collection system, North, Asbury Creek, and
Sally’s Alley, all function adequately, but two of the three are approaching the end of their
service life. Sally’s Alley Station was rehabilitated in 2015. North and Asbury Creek Stations are
both nearing 20 years old, and although are currently operating fine, are both approaching the
end of their service life.

CAPITAL IMPROVEMENT PLAN

There are only three high priority capital projects that warrant improvement in the next 5
years. The capital improvement plan is shown in the following table:

Table 14 - Capital Improvement Plan Summary

Capital Improvement Estimated Cost Priority
1. Webb Avenue PS Improvements $350,000 1-5yrs
2. Headworks Screening Upgrade $250,000 1-5 yrs
3. Collection System Repairs $70,000 1-5yrs

Total 1 -5 Years $670,000

3. Collection system TV Inspection $55,000 6-10yrs
4. North Pump Station Upgrade 250,000 6-10yrs
5. Asbury Pump Station 250,000 6-10yrs

Total 6 — 10 Years $555,000




Longer range needs, 6-10 years are intended to address I/I prior to exceeding the plant
treatment capacity, and to anticipate the need to replace the North and Asbury Pump Stations
prior to their failures. Each has served beyond their typical service life.

The Capital Improvement Plan totals $670,000 in the near term (1 to 5 year) projects, and an
additional $555,000 in the following five years. If the district were the fund the 1-5-year
projects with rate revenues, this would result in an approximate $12 per month increase, or
$36 quarterly, per residential service for a 20-year debt repayment. A comparable rate increase
for the long-range needs should be anticipated by 2030.

The existing plant facility has numerous operational and structural deficiencies as result of its
nearly 15-year operations in the coastal climate. Some maintenance has also been deferred
that needs to be addressed as soon as operator has time and budget available.

The highest priority deferred maintenance tasks total approximately $50,000 and impact plant
performance and labor demands. These high priority needs should be budgeted as soon as
possible to prevent additional deterioration.






ARCH CAPE SANITARY DISTRICT

WASTEWATER FACILITY PLAN UPDATE
November 2022

1. INTRODUCTION

The Arch Cape Sanitary District contracted with CURRAN-MCLEOD, INC. to evaluate the
condition of the collection system and the process equipment and systems at the
wastewater treatment facility. The plant has substantial capacity remaining; therefore,
the primary purpose of this study is to update the capital improvement plan and address
waste sludge processing.

The information in the previously approved 2005 Wastewater Facilities Plan provided a
guideline for development of the wastewater system through buildout of the entire
service district and is still applicable today. Future improvements will primarily be
required to maintain and improve operations. As equipment reaches the end of its service
life, newer technology should always be evaluated for its replacement.

2. EXISTING FACILITIES
A. LOCATION

The Sanitary District serves the unincorporated community of Arch Cape located in
southwest Clatsop County bounded on the east by the Coast Range Mountains and to
the west by the Pacific Ocean.

The collection system consists of approximately 19,000 feet of gravity sewer lines,
four pump stations, and 4,700 feet of pressure main piping. Wastewater is collected
in four pump stations. One pump station is located at the north end of the District and
one each is located at Asbury Creek, Sally’s Alley, and Webb Avenue. All sewage flows
from the collection system to the Webb Avenue pump station and is then pumped to
the treatment plant.

The treatment facility is located near the south end of the District, one-half mile east
of Highway 101, at the end of East Shingle Mill Lane.

B. HISTORY

The original treatment facility was constructed in 1975 as a conventional package
wastewater treatment facility with a permit that allowed treated discharge to Arch
Cape Creek from November 1 through April 30. From May 1 to October 31, effluent is
required to be land applied.

In 2009, the treatment process was converted to a membrane bioreactor (MBR)
process with fine screening, flow equalization, UV disinfection, and improved sludge
handling and drying facilities. Improvements were also made to the reclaimed water



system with a new irrigation pump station at the application site. In 2011, a 4%
cassette was added to each cell of the two MBRs to fully populate the MBRs and
increase the plant capacity by 33%. Subsequently, in 2019 all flexible membranes
were replaced.

C. SERVICE POPULATION

The ACSD currently serves 346 domestic connections which includes two commercial
connections and one institutional connection, each contributing the equivalent of one
single-family residence. The service district is limited by Clatsop County to a total of
485 connections at full buildout of the community.

3. WASTEWATER TREATMENT PLANT EVALUATION

A. TREATMENT FACILITY DESIGN LOADINGS

The September 2006 Wastewater Treatment Plant Pre-Design Report identified the
design loadings for the wastewater treatment facility at full buildout to be 485
connections. The design loadings are shown in the following table.

Table 1 - WWTF Design Loadings
Design Event Flow (mgd)

Average Dry Weather Flow (ADWF) 0.112
Average Wet Weather Flow (AWWF) 0.186
Maximum Monthly Dry Weather Flow (MMDWF) 0.116
Maximum Monthly Wet Weather Flow (MMWWF) 0.176
Peak Day Average Flow (PDAF) 0.336

Peak Instantaneous Flow (PIF) 0.586

B. HEADWORKS SCREENING

The head works screening system consists of two 2 mm fine bar screens mounted in
a common metal basin and a single compactor. Each screen has a peak flow capacity
of 522 gpm (0.75 mgd). After the initial construction, a minor modification was made
to the screenings discharge to prevent screenings from sloughing off into the screened
effluent. Although old, the screening system does not appear to have any mechanical
issues and is functioning as per the design.



Headworks Raw Screenng

. ANOXIC BASIN

The anoxic basin has a volume of 25,700 gallons and is equipped with two 1,175 gpm
submersible pumps (one in service and one standby) to circulate mixed liquor to the
MBR process and an 1,890 gpm submersible mixer to keep the basin contents
suspended. The basin is covered to prevent debris from entering the basin. At the
design MMWWEFs of 0.176 mgd, the basin has a detention time of 3.5 hours.

Waste activated sludge (WAS) is pumped directly from the basin by a 75 gpm
submersible pump to one of the two aerobic digesters.

The anoxic zone is designed for nitrogen removal to reduce ammonia concentrations
in the treated effluent. The NPDES permit includes a daily limitation of 11.0 mg/L and
a monthly limit of 7.5 mg/L for Ammonia as Nitrogen. Review of the 2021 DMRs
(Discharge Monitoring Report) showed no detectible concentrations of Ammonia as
Nitrogen in the treated effluent. The anoxic zone is functioning as intended and there
are no known operational deficiencies.



D. EQUALIZATION BASIN

The Equalization Basin is designed to receive the overflow from the Anoxic Zone Basin
during a high influent flow event. The basin has a volume of approximately 25,600
gallons and is aerated by a coarse bubble diffuser system. A 250 cfm variable speed
blower provides air to the system. The basin has a detention time of 3.5 hours at the
MMWWEFs.

The contents of the basin can be pumped back to the headworks screen and returned
to the Anoxic Zone Basin by one of two 127 gpm equalization pumps or by relocating
one of the two Anoxic Zone Basin transfer pumps in the basin to discharge the
contents directly to the MBR basins. There appears to be no operational deficiencies
and the basin has functioned as intended during high flow events.

(05/01/2009 03:21.PN

Equalization Basin



MBR FILTRATION

The MBR filtration system consist of two basins with a volume of 21,000 gallons per
basin. The basins are aerated by one of two 40 hp 877 cfm blowers.

Permeate is pumped from the basins by two positive displacement pumps. Each pump
has a maximum capacity of 525 gpm (0.75 mgd). In the event of a failure of one pump,
a single pump can be used to pump permeate from both basins.

Membrane Filtration System

The MBR was sized to process the design loadings to the treatment facility. The design
is based on the flux rates, or gallons per day per square foot loading, specific to the
duration of loading. The flux rate is temperature-dependent with a minimum design
of 10°C. The higher the temperature, the higher the allowable flux rate.

The KUBOTA USA membranes are a flexible flat plate membranes with the design
criteria listed below. The table shows the initial design in 2009 with six cassettes and
the increased capacity that was added in 2011 with two additional cassettes. The
design flux rates, and design capacities are listed for 10°C, 11°C reflecting the DMR
minimum temperatures, and 15°C. Each cassette has an area of 3,444 square feet.



Table 2 - Flux Rates and Design Capacity

2007 2019
Flow Criteria At 10°C At 10°C At 11°C At 15°C

gpd/sf | mgd | gpd/sf | mgd | gpd/sf | mgd | gsf/d | mgd
Average Annual 11.0 | 0.227 11.0 | 0.305 | 125 0.345 | 13.0 | 0.379
Max Month 12.5 0.258 12.5 0.345 14.0 0.386 | 15.5 0.426
Peak Daily 17.0 0.351 17.0 0.468 19.2 0.528 | 22.1 0.609
Peak Hourly (4hr) 14.0 0.496 14.0 0.656 26.8 0.738 | 30.0 0.825
No. of Cassettes 6 8
Membrane Area Per
Cassette (sq ft) 3444

Since the temperature of the incoming wastewater has a significant influence on
performance of the MBR treatment process, the temperature of the incoming
wastewater was reviewed. The permit does not have an excess thermal load
limitation, but the District is required to monitor effluent temperature. Temperature

data obtained from the DMRs is shown in the following table:

Table 3 — Average Wastewater Temperature, °C
Vonth 2018 2019 2020 2021 2022

Min | Avg | Min | Avg | Min | Avg | Min | Avg | Min | Avg
Jan 120 | 13 | 12 | 126 | 12 |126 | 124 | 131 | 108 | 12
Feb 115 | 12 | 115 12.2 | 11.3 | 11.7 | 12.1 | 12.4 | 10.7 | 11.5
Mar 11.8 | 12 |11.8 | 12.3 | 108 | 11.6 | 11.5 | 12.4 | 11.5 | 12.1
Apr 11.9 | 12 |11.8| 123 | 11.3 | 12.2 | 11.7 | 12.8 | 11.3 | 12.3
May 124 | 14 | 12.4 | 135| 13.4 | 14 | 133 | 139 | 12.9 | 135
Jun 141 | 15 | 141 | 148 | 139 | 152 | 140 | 154 | 14.3 | 15.0
Jul 16.0 | 17 16 | 16.9 | 15.8 | 16.7 | 16.3 | 17.4 | 16.7 | 17.6
Aug 163 | 17 | 163 | 173 | 16.7 | 17.3 | 16.0 | 17.1 | 17.9 | 185
Sept 155 | 17 | 155 | 17 | 163 | 17 | 163 | 16.8 | 17.7 | 18.4
Oct 154 | 16 | 154 | 16 | 143 | 159 | 151 | 157 | 16.1 | 17.3

Nov 133 | 15 | 13.3 | 146 | 13.7 | 145 | 140 | 146

Dec 129 | 13 | 12.4 | 133 | 12.4 | 133 | 11.1 | 12.7
Avg Annual | 13.6 | 14.4 | 135 | 144 | 13.49 | 14.3 | 13.7 | 145 | 14.0 | 14.8
WWAvg | 11.8 | 12.4 | 122 | 129 | 119 |12.7 | 123 | 13.1 | 11.6 | 12.5
DWAvg | 150|159 | 150 | 159 | 151 | 16.0 | 152 | 16.1 | 15.9 | 16.7

The temperature of the incoming wastewater is lowest in January, February, and
March, during the wet weather period, but higher than the minimum design
temperature of 10° C, and the average temperature is 12 to 13° C. Dry weather
temperatures exceed the minimum design temperature, averaging between 15 and
16° C. The higher the temperature, the greater the MBRs capacity to treat higher

wastewater flows received at the facility.




NPDES Permit places limitations for BOD and TSS on the MBR treatment system as
shown in the following table:

Table 4 - NPDES PERMIT BOD & TSS CONDITIONS

May 1 — October 31: No discharge to waters of the State

November 1 — April 30:

Average Effluent Monthly* Weekly*

Parameter Concentrations Average | Average Daily
Maximum Ibs
Monthly Weekly Ib/day Ib/day
BODs 20 mg/L 30 mg/L 25 37.5 50
TSS 20 mg/L 30 mg/L 25 37.5 50

* Maximum month wet weather flow to the facility equals 0.18 mgd, however mass loads
were retained from prior NPDES permits.

A summary of the treatment facility's performance meeting BODs and TSS Monthly
Average concentration and pound/day effluent limitations for 2021 was obtained
from the DMRs and is shown in the following table:

Table 5 - WWTP 2021 MONTHLY AVERAGE BOD & TSS
P Effluent flow Monthly BODs TSS
Average (mgd) mg/L | Lb/day mg/L Lb/day
January 0.228 1.19 3.15 0.07 0.15
February 0.222 1.00 1.78 0.08 0.13
March 0.143 1.75 1.72 0.10 0.10
April 0.090 1.12 0.74 0.10 0.68
May 0.080 1.27 0.74 0.09 0.55
June 0.080 1.69 1.08 0.16 0.11
July 0.070 2.16 1.25 0.28 0.16
August 0.060 1.48 0.77 0.06 0.03
September 0.070 1.97 1.06 0.10 0.06
October 0.150 1.24 1.30 0.11 0.11
November 0.240 1.06 1.37 0.09 0.13
December 0.200 0.62 1.07 0.08 0.13

As can be seen from the data for 2021, the MBR treatment system is producing
effluent well below the NPDES effluent limitations and is expected to do so at full
buildout of the community due to the design of the treatment process. A copy of the